PN VHCTUTYT NO 3ABAPSBAHE - AL - copna

B4 INSTITUTE OF WELDING - Inc - SOFIA
1592, Codus, 6yn. “AceH MopaaHos” No 10, Ten. 979 08 83 ¢hakc:979 08 85

CTAHOBMULE

Cnepn HanpaBeHWst aHanM3 Ha NPOTOKOMA OT U3MUTBAHE Ha onbH N2 1182-
2/02.12.2016r.Ha 06pasum OT OCHOBEH MaTepuas 1 3aBapeHo CbeMHEHME OT Tpbba PP
C AnameTbp 315MM u gebenvHa Ha cTeHaTa 10,8 mm, 3aBapeHa no Metoaa ,YenHo
3aBapsiBaHe C TOMbA eNeMeHT” 0T cepTUdULMPaH CNeLUanucT Ha NHCTUTYT no
3aBapsBaHe, CbrnacHo DVS 2207-11 T.4 ce KOHCTaTMpa CreaHoTo:

Cnopen n3uckBaHuaTa Ha DVS 2203-1 vacT 1 3aBapbYHUAT dakTop fz, KONTO
NPEACTaBNsBa CbOTHOLWEHMETO Ha SIKOCTTA Ha OMbH Ha 3aBapEHOTO CbeAMHEHUE KbM
AKOCTTa Ha OMbH Ha OCHOBHUS MaTepuan Npy TO3M METO/ Ha 3aBapsiBaHe TpsbBa aa
Obae paBeH unu no-ronsm ot 0,9 3a aa ce npueMe, Ye e Hanuue KavyecTBeHo
3aBapsiBaHe. B3eMaiikn cpeaHoapUTMETMYHaTa CTOMHOCT Ha SIKOCTTa Ha OMbH Ha
3aBapEHOTO CbeANHEHME W SKOCTTA Ha OMbH Ha OCHOBHUS MaTepuan oT NPOTOKO/a 3a

n3nNnTBaHe, ce nonydasa fz = 0,93.

05.12.2016r. Nan. AvpexTop: 7 '

rp. Codus JVHX, AC’é/I; Taces/
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MHCTUTYT IIO METAJIO3HAHUE, ChOPBLKEHWA 1
TEXHOJIOI'UMA ¢ nentbp no XUAPO n AEPOJJMHAMUKA
»Akan. A. bBanesckn” — BAH

JIABOPATOPUS 3A AHAJIN3 U UBIINTBAHE HA MATEPHAJIN 1
KAJUBPUPAHE HA CPEJICTBA 3A U3BMEPBAHE (JIMMK)
Axpenutupana ot UA “BCA” ecpriracuo BJIC EN ISO / IEC 17025:2006

cbe Cepruduxar 3a akpenuranus Ne 207 JIW/ 24.07.2015 panugen o 24.07.2019
1574 Codus, Gy, “IUumuencku npoxon” Ne 67 ten.: 02/ 46 26 288

Ctp. 1 or Bcuuko 3 CTp.

NPOTOKOJI OT M3IINTBAHE
Ne 1182-2/02.12.2016r.

1.[TposyKT: 3aBapenH CheMHEHHs HA TEPMOTIACTHIHH [IOJIYrOTOBH NPOYKTH. OO0pa3nu oT 3aBapeHu
TpB6H, or PP 6 315x10,8mm, SDR 29

2. 3asBuTeN Ha W3nUTBaHeTo: IHCTHTYT IO 3aBapsiBaHe, mopbuka Ne 1182/30.11.2016r.

3. Meton 3a uanureade: BAC EN 12814-2:2003 H3nnTBane Ha 3aBapeH CheJHHEHH Ha
TepPMOIIACTHYHH NOJYroToBH npoaykru.Yacr 2: M3nuTBane Ha ONBH.

4. Jlata Ha TIONy4asaHe Ha oOpasuuTe B aGoparopusta 3a nanureane: 30.11.2016

5. KONMMUECTBO ¥ O3HAUEHHE Ha H3MUTBAHATE 06pasii: 5 Opost OT OCHOBEH MAaTepHAa: 03HA4YeHH: 1+5
u 5 Gpos 3aBapenu o6paszuu, o3Ha4enn: 610

6. Ilara Ha u3pbpuIBaHe Ha uanureanero: 01.12.2016

7. HokyMeHT 3a B3eMaHe Ha u3Bajka: Hama npeacraBed.
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INSTITUTE OF WELDING - Inc — SOFIA

1592, Sofia, “Asen Yordanov” Blvd Ne10, tel: (+359 2) 9790883, fax: (+359 2) 9790885

STANDPOINT

After the analysis of the test protocol of tensile test Ne1182-2 / 02.12.16 - samples of basic material
and welded joint of pipe PP DN315 with wall thickness of 10.8mm welded using the "butt-welding
hot element" method, executed by certified specialist by The Institute of Welding according to DVS
2207-11 p.4 notes following:

According to the requirements of DVS 2203-1 part 1 the welding factor fz, which represents the ratio
of the tensile strength of the welded joint compound to the tensile strength of the base material in
this welding method should be equal to or greater than 0.9 to assumed that there is a qualitative
welding. Taking the average of the tensile strength of the welded joint and the tensile strength of the
base material of the test protocol was obtained fz = 0.93.

05.12.2016 CEO: o,

Sofia /eng. Asen Tasev/



INSTITUTE OF METAL SCIENCE, EQUIPMENT AND TECHNOLOGIES “ACAD. A.
BALEVSKI” WITH HYDROAERODYNAMICS CENTRE — BULGARIAN ACADEMY OF
SCIENCES

LMTC — MATERIAL ANALYSIS & TESTING AND CALIBRATION OF MEASURING

FACILITIES accredited as Testing Laboratory by EA “BAS” and has Accreditation certificate Ne 207
NIN/24.07.2015 according to BDS EN ISO /IEC 17025.
Sofia 1574, 67 Shipchenski Prohod Blvd.

TEST PROTOCOL
Ne 1182-2/02.12.2016

1. Product: Welded joints of thermoplastic semi-finished products. Samples of welded pipes
made of PP, DN315x10.8mm, SDR29.

2. Applicant testing: INSTITUTE OF WELDING, order Ne1182/30.11.2016

3. Test method: EN 12814-2:2003 - Testing of welded joints of thermoplastics semi-finished
products. Tensile test.

4. Date of receiving of the samples to the laboratory for testing: 30.11.2016

5. Quantity and indication of the test samples: 5 pieces of basic material labeled 1-5 and 5
pieces welded samples labeled 6-10

6. Date of the test: 01.12.2016

7. Document Sampling: not presented.

Leader of LMTC: ....ooeveevveeeeieeviveeeees

/ Assoc. Dr L. Jekova/

Note: The test results apply only to the test samples. Extracts from the test protocol may not be reproduced without written
consent of LMTC.


http://ims.bas.bg/departments/materials-testing-and-analyses/12laboratory-for-material-analysis-testing-and-calibration-of-measuring-facilities/?lang=en
http://ims.bas.bg/departments/materials-testing-and-analyses/12laboratory-for-material-analysis-testing-and-calibration-of-measuring-facilities/?lang=en

TEST PROTOCOL Ne 1182-2/02.12.2016

TEST RESULTS /welded samples/

Size of The Sample Test Results Test Conditions
Ne Index Dimension Method Ne of sample [Thickness| Width b [Maximum Tensile | Tensile Strength | | oading Rate Ambient _ o Visual Test
amm mm Strength Fw ow [N/mm?] mm/min Temperature °C Air Humidity %
1 2 3 4 5 6 7 8 9 10 11 12 13
| 1] 1182-2-6 29.0 8183 24.54 In the welding
2 . . 1182-2-7 31.0 8526 23.92 In the welding
—1 Maximum Tensile -
EX Strength Fw N EN 12814-2:2003( 1182-2-8 11.5 28.0 7595 23.58 50 23.0+0.14 32.0+0.40 In the welding
1 4] 1182-2-9 29.0 7644 22.92 In the welding
5 1182-2-10 27.0 7595 24.46 In the welding

Used: 1. Machine for material testing, “ AMSLER” N2599/545, calibration certificate Ne1384-C-12/2013, 02.12.2013, “Kalabsi” Ltd.
2. Calliper Ne9024039, calibration certificate Ne1407-/1-11/2014, 20.11.2014, “Kalabsi” Ltd.
*The numbers of sample pieces in the test protocol Ne 1182-2/02.12.2016 are made up of numbers of this Protocol and set marked by the assignor in order Ne 1182/30.11.2016

Perpetrator of the test: .......cc......... Checked by: .coooeveeeeeee e,
/E. Tsvetkov/ /Ch. ace. Eng. M Marinov/
Leader of LMTC: ....ccoeveveeereereceeeeeens

/ Assoc. Dr L. Jekova/



TEST PROTOCOL Ne 1182-2/02.12.2016

TEST RESULTS /samples of basic material/

Size of The Sample Test Results Test Conditions
Ne Index Dimension Method Ne of sample [Thickness| Width b [Maximum Tensile | Tensile Strength | | oading Rate Ambient _ o Visual Test
amm mm Strength Fw ow [N/mm?] mm/min Temperature °C Air Humidity %
1 2 3 4 5 6 7 8 9 10 11 12 13
| 1] 1182-2-1* 28.0 8232 25.56 In the welding
2 . . 1182-2-2 28.0 8085 25.56 In the welding
—1 Maximum Tensile -
EX Strength Fw N EN 12814-2:2003( 1182-2-3 11.5 28.0 8134 25.56 50 23.0+0.14 32.0+0.40 In the welding
| 4 | 1182-2-4 30.0 8967 25.99 In the welding
5 1182-2-5 29.0 8281 24.83 In the welding

Used: 1. Machine for material testing, “ AMSLER” N2599/545, calibration certificate Ne1384-C-12/2013, 02.12.2013, “Kalabsi” Ltd.
2. Calliper Ne9024039, calibration certificate Ne1407-/1-11/2014, 20.11.2014, “Kalabsi” Ltd.
*The numbers of sample pieces in the test protocol Ne 1182-2/02.12.2016 are made up of numbers of this Protocol and set marked by the assignor in order Ne 1182/30.11.2016

Checked by: ..occveeeece e,
/Ch. ace. Eng. M Marinov/



